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DEPT '] IEM; THI;EE SIGI\%\;URE DATE FH] Out.gomg
inspection report
QA PeterLange | Quality vp Lange 2024/3/28 tﬂﬁﬁgﬁﬁ%
Template Corp-F-QA-
Number 30
Test Report
QR/QM-12 A/0
Grade N35 Size 2x1mm Date 2024/3/28
Total Q'ty 50000 Samples 20PCS Coating NiCuNi
Ttems O 2 © D GAUSS
2 1
Standard +0.05 +0.05 N S
Unit mm mm Gs
1 1.99 1.00 1930 2030
2 1.99 1.00 1930 2050
3 2.00 0.98 1930 2000
4 1.99 098 L. 1880 2080
5 1.99 /—Qﬂ@_Q 7[ 1960 2030
6 199 (| 08|/ noa 1910 2050
7 200  [TH49 D, {E& 1930 2050
8 199 | AV 1880 2000
9 199 [ 1:007 0 L 1960 2080
10 1.97 099 1910 2030
11 197 |[T1.00 1930 2030
12 1.98 0.99 1930 2050
13 1.99 1.00 1880 2050
14 1.99 0.99 1960 2000
15 1.98 1.00 1910 2080
16 1.97 1.00 1930 2030
17 1.97 1.00 1930 2050
18 1.98 0.98 1930 2050
19 1.99 190 ) 1880 2050
20 200" | A 08—/ 1960 2000
Max 2.00n_{/9 1.00 1960 2080
Min 197 J¥2.09 1880 2000
Avg 199 /Y= M99 1923 2040
Decision ok ) v’,—- ok ok

Inspector:Chengyongshenge=—Verifi

er: Luronghai

Date :2024/03/28
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kA/m 2068 1910 1751 637 am Fit] 155
Br = 1.009 T 10.95 k] NdFa
Hcb = 801 KA/m  10.06 5-1202-6 :
Hej = 058 KA/a 104 N30
(BH)max = 233.32 kJ/m*3 29.32 M Test Date : 2023-12-05
Hk = 803 kA/m  10.09 kOe | Sample Shaps : Column
Hd = 424 kA/m  5.32  kOe Size (mm) t 24,96
Bd = 0,551 T 5.51 kGs | Document No  : 23044839
HdS = 793 kA/m  9.97  XOe sampleT(C) . 20
Hk/Hej = 97.5% | prec 1,082

(BH)max-Pc= 1.04

AUTOMATIC HYSTERSIGRAPH MODE AMT-4A 8J LTD.



